Parts & Service
Manual

1990 500-SERIES

518-HE AUTOMATIC
R1-180E02

899005

TORO Wheel Horse.
N Tractors & Riding Mowers




TORO WHEEL HORSE 500-SERIES
PARTS & SERVICE MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

1.1 The 500-Series parts manual is divided into major sections arranged in the sequence outlined on the following page. Major
sections are subdivided into smaller groups of parts, each with its own illustration and illustration reference numbers.

1.2 lllustrated items are numerically keyed to the parts listing on the facing page. lllustrations are repeated when the parts list is
too long for one page. Figure numbers are located at the bottom of each illustration and also at the beginning of each
description column. ltem numbers are numerically keyed to their respective illustrations.

1.3 When an (X) appears in the quantity (Qty) column use only if applicable, or as required to meet tolerances.
2. To locate parts

Refer to the List of lilustrations to locate the proper illustration.



LIST OF ILLUSTRATIONS 1

TITLE FIGURE NUMBER PAGE
Section 1

= Lo 1= 1-1 3
Section 2

B = Ta = [ 2-1 5

AULOMALIC TrANSIMISSION ...ttt e e e e e et et 2-2 7
Section 3

Front AXle and SteeriNg ... ..o e s 3-1 9
Section 4

Clutch, Brake and Speed Control LINKage .........coviiiiiiiiiiii e e 4-1,2 11-13

15
17
Sheet Metal and COVEIS ... e e e e, 6-1,2,3 19-23
Section 7
Engine and EXRaUSt ....... ..o 7-1 25
Toro Power Plus Engine Cylinder BIOCK ...........cooiiiuiiiiii e 7-2 27-29
Toro Power Plus Crankshaft, Camshaft & Flywheel ... 7-3 31
Toro Power Plus Oil Base Fill Tube and BraCket ................o.iuieininin i, 7-4 33
Toro Power Plus Oil FIEr ... e e 7-5 35
Toro Power Plus Gearcase and Ignition CONIOIS .............iuineiiiiiiie e e e 7-6 37
Toro POWEr PIUS Air CIBANET ...t e e e 7-7 39
Toro Power Plus Intake Manifold ....... ... e e e 7-8 M
Toro Power Plus Carburetor COMPONENTS .........c.iuie ittt e e e 7-9 43
Toro Power Plus Blower HousiNg and GOVEIMOT ............o.iuiiuiniitiii e e, 7-10 45
TOro PoWer PlUS Starter ... 7-11 47
Section 8 -
Toro Power PIUS ChoKe LINKAgE  .......iuiiei ittt e e e e e 8-1 49
W Toro Power Plus Throttle, Choke and FUel CoNtrols .............coiuiuiiiieiiie e e 8-2 51
Section 9
Bl CtiCal Sy M .o 9-1 53-55
Electrical System .....................o S 9-2 57
Section 10
Hydraulic SYStBmM ... 10-1 59
Section 11 .
Wheels and TireS ... e 11-1 61
Section 12
Drive Beltand Pulleys ................cccoiiiiiiiiiiiini .. L e e e e ee e eeeeeeetenaieanenaeaeneereeereeriianas 12-1 63
PTO Clutch and Controls ...t e e 12-2 65

SeaAt ANA DECAIS ..ottt 13-1,2 67-71
Torque Specifications, Fuel Line, Fasteners, Paint ............c.ooiieiii e e e, 72



2 SECTION 1 - FRAME

F:\b\Xf{ \ =\

28 Tractors & Riding Mowers

- Yé;gs‘ure -1 FRaMe,

Figure 1-1  Frame

Toro I




SECTION 1 - FRAME 3

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 1-1
FRAME
1 116770 = .1 P 1
2 900064 Carriage Bolt 3/8-16 X 1 1/4 i i e 3
3 915663 E S NUE B/ 810 .o e 4
4 908032 BOIt B/8-16 X B/4 i 4
908035 BOIt B/8-16 X 1-1/4 . e e 4
5 920083 LOCKWAS T B/ 8 .ottt e e 4



4 SECTION 2 - AUTOMATIC TRANSMISSION

To Ease Oil Fill, Remove One Bolt or Use Automotive Trans. Fluid Filler

REPAIR

LUBRICANT REPAIR MANUAL
SAE 10W-30 or 10W-40 MANUAL
400 SERIES SYSTEM CAPACITY 5 QTS.
300 SERIES SYSTEM CAPACITY 3 QTS.
SERVICE INTERVAL 100 HRS. OR 1 YEAR

TERNS ﬂXlQ

Figuae 9=\ Transaxk

0418

Wheel Horse.

Gl Tractors & Riding Mowers

Figure 2-1  Transaxle



SECTION 2 - AUTOMATIC TRANSMISSION 5

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 2-1
TRANSAXLE

115173 Transaxle ComPIete ... e e 1
2 113927 Case-Transaxie RH ... 1
3 111201 Case-Transaxie LH ... i 1
4 111199 Ball Brg 40 MM LD, .o s 2
5 9416 Needle Bearing 1-1/8 1D, ... ..o i e e e 2
6 1632 Needle Bearing 1 1D, ... e e 2
7 1538 Needle Bearing 3/4 ID. ......ccoiiiiiiiiiiiiiiiiiiiiiaa, e 1
8 1518 Needle Bearing 5/8 LD. ... ... 1
9 6449 SEAIAXIE ..ttt e s 2
10 108357 Sl e 1
1 108363 DO PN L e e 2
12 111196 D13 R = o 7= o N 2
13 105061 Differential Ring Gear 43 Tooth ... ... ... 1
& 14 101623 Differential Pinion Gear 11 TOOth ......coiiiiiiiii i e 8
15 107374 Special Washer-Case Hardened ............oooiiiiiiiiii e 4
16 911423 BOoIt 3/8-16 X 3-1/2 (Grade 8) ......ciiuiiiiiii it e e e 4
17 108881 Nut 3/8-16 HIgh-TENSIIe ... e e 4
18 108362 Rear Axie RH-Long (13 1/8iN./33 CM) .uiiiiii it e e 1
19 108361 Rear Axle LH-Short (10 1/80N/26 CM) ...ttt e e e 1
20 101889 Differential Axle Gear 24 TOOth ........c.iiiiii i e 2
21 105876 SPECIAl SNAPIING .ottt s 2
22 102974 Gear ASSEMDIY ... 1
23 101625 Gear-Pinion 11 TOO .....eiuuuiiii e e e TSR 1
24 101626 Gear-Reduction 46 TOOTh ..ot 1
25 9547 TRIUSE WA ... e 1
26 109370 St 1
27 108359 G 44 TOOMN .ottt 1
28 108358 GEar 22 TOOMN ...ttt s 1
29 937099 Woodruff KeY 3/16 X 1-1/8 .ot e e e e el 1
30 7956 ThrustWasher ............................ et 1
_ 31 108312 GASKEE-CASE ... ututini ettt ettt e 1
"& 32 109367 BraCKet-BraKe ........cuititii et 1
- 33 908040 BOIt 3/8-16 X 2-1/2 ESIOK ...nuiieiiti it e 1
34 908035 BOIt 3/8-16 X 1-1/4 ESIOK . ...ueiiii i e 1
35 908149 BOIt B/8-16 X 5-1/2 . 1
36 908043 BOlt B/8-16 X B-1/2 .ot 2
37 915663 NUE B/ 816 B S, i e 2
38 106448 T TUDE . 1
39 110768 DIDSHICK . 1
40 943460 Allen HA. PIipe PIUG 174 ..o e e e e 2

41

810243R2  Repair Manual ...........oiiiiii i 1



6 SECTION 2 - SECTION TRANSMISSION

REFER TO REPAIR MANUAL FOR SERVICE

Service Interval 100 Hrs./1 Year
With Oil Change

FROM HYDRAULIC

3 TO HYDRAULIC
VALVE 27 \
\

DO NOT MEASURE Pressure Ahead of
Valve Unless Relief Valve Set to

700 PSl is Part of Gauge System REPAIR

MANUAL

¥*'|.NTERI:AL SEH3V\|CE:NOT AUTHORIZED UNDER WARRNTYQ\}\R) “\\ ﬂ; Q Trﬂr\)s “\%]S S i(’j"\
) Qe o 4 10) 110 ] Wheel Horse. 0419

O Tractors & Riding Mowers

P 30 Ao AT ¢ TEARS Missio 0

Figure 2-2  Automatic Transmission



SECTION 2 - SECTION TRANSMISSION 7

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 2-2
AUTOMATIC TRANSMISSION

1 108368 Pump & Motor (Rebuilt P/N 219020) ........................ e 1
2 108320 GEAr 22 TOON ..ottt e, 1
3 108366 SPACEI-DIVE GEAI ... .ttt e 1
4 936121 SNAaPring 5/8 EXt ..o 1
5 108319 Gt .. 1
6 908149 BOlt B/8-16 X 5-1/2 .ot 2
7 908040 BOIt 3/8-16 X 2-1/2 ESIOK .. ueinie et 1
8 911429 BOIt B/8-16 X B-1/2 .ottt 1
9 915663 NUE B/ 816 LS. i e e 3
10 108329 CONMrOl Plate ...t e e e 1
11 108325 Cam FOllOWET AMmM ... 1
12 937009 Woodruff KBY 1/8 X 5/8 ... e 1
13 920011 WaShEr 172 QA ... e 1
14 915665 NUE 1/72-13 EIaSHC ...eiiiiiti i e e e 1
15 108326 Pivot Spacer (LONG) .. ..ot 1
16 108327 Friction Spacer (SNOM) ..........oiiii i P 1
17 100365 Washer-Spring DiSC ... ...iuiiiii i e 2
18 100305 Washer-FriCtion ... 2
19 108333 Cam=-Speed CONMIOl .....uiei e 1
20 100309 ] 7= (o1 ST 1
21 108881 LOCKNUE B/8-16 HI-TENSIIE ...ttt e e 2
22 106661 ECCENIC CamM ..o 1
23 908019 BOIt 5/16-18 X 1 ESIOK ...euetiniit i e e 1
24 111217 TUDE-SUCION ..o 1
25 108364 Fitting (With 973620 O-RiNG) ... .viniitiit et e, 1
26 109377 TUDE ASSEMDIY ... 1
27 108365 Elbow (With 973370 O-RiNG) «..uvvitiniit i e 2
28 108323 Base-Oil FIEr ... 1
29 908017 BOI 5/ 16-18 X B/4 oot 2
30 920082 Lockwasher5/16 ........................ e ettt 2
31 943460 PIUG 1/ NPT 1
32 108335 L 1 TP 1
33 5991 1L R 1
34 810243R2 Repair ManUal ... 1
937089 Woodruff Key (ot illUStrated) ............ooeiieiuiiniii i 1



8 SECTION 3 - FRONT AXLE AND STEERING

CHECK RH OR LH THREAD
\ § & o BEFORE ORDERING

 Axle
RO o STeering 05274
1910 B

STRRY TN 9
Figure 3-1 Front Axle and Steering



SECTION 3 - FRONT AXLE AND STEERING 9

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 3-1
FRONT AXLE AND STEERING

1 5638 FrontAxle ................cocel e aaaanas 1
2 1030 Grease Fitting Straight .........ocoiiiiiiii e, 2
3 1481 Grease FitinNg 45 DEGreE .......ouueiriii et e e, 1
4 6216 PInand Plate ... i 1
5 908015 BOIt 5/16-18 X 1/2 oot 1
6 920082 LOCKWASNEE 5/16 ... .oeiniit it e 1
7 113382 Front Spindle RH ... .o 1
11338t Front Spindle LH ... o 1
8 5618 B RINg o 1
10 102592 Tie ROod RH .o 1
102593 Tie RO LH o 1
11 915693 B S NUL B/ 824 . i 4
12 6472 Flanged Bearing ..........c.ouiiiiiiiiii e 1
13 908032 BOIEB/8-16 X 3/4 ... 1
14 915663 B NUL B/ 816 oo e 3
15 114198 Lower Steering Shaft ............c.cociiiiiiiiiiiii e eiereeaaaa, 1
16 5210 ShIM WASHET 3/4 X 015 ...t ie e, X
17 1278 Shim Washer 3/4 X 050 .. ...ttt e X
18 932035 Cotter Pin 3/16 X 1-1/4 1o 1
19 109733 SEEEMNG SUPPOI ...ttt e e 1
20 908037 BOI3/8-16 X 1-1/4 oo 2
21 915663 ES NUEB/B-16 .ttt 2
22 1481 Grease Fiting 45 DEMEE ......c.vuuieiii e, 1
23 6397 Bearing-Lower Steering Shaft ...........cooiiiiiiii i 1
24 109189 Bearing-Upper Steering Shaft ...........oooiiiii i 1
25 116318 Upper Steering Shaft ..o 1
26 111383 L7 1
27 909848 ESlok Set Screw 1/4-20 X 1/4 .o 1
30 117337 Steering WHeel ... 1
31 933221 SPIOIPIN 1/4 X 2 .ot e 1
33 1278 WaSher ..........cccooiveveeiieeeaiinn, DU U PO USRS 2
34 104822 Retaining RiNG ... i 2
36 111646 GIID Mg e e 1



10 SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

R

P4

,,,,,,,

51 N\ o G §
5" @pr \ I B

~—73 G

?s{)\u‘fc 4\
UUTU\) Bake And

SPud [mrol Liwk e

0644A

CY  Tractors &Riding Mowers K & < Q,Q() (,\0‘(;\. (‘0\
(_‘\)ch\’Brﬁ ¢ P L)A}Kﬁ%—Q

¥“\"§\}V€ H- \

Figure 4-1  Clutch, Brake & Speed Control Linkage



SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 11

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 4-1
CLUTCH, BRAKE & SPEED CONTROL LINKAGE

1 117329 MOotion Control LEVET .........oiuii i e 1
2 116635 Knob-Motion Control LINKAGe ............ouiiuiieii e 1
6 5983 BUSNING ..o 2
7 5701 B RINg 2
8 100304 SPACET ..o 2
116407 ROO BN oo 2
108904 Rod CoNtrol 97 10NG ...ceiiie e 1
108496 Pivot Rod-Motion CoNtrol LEVET .............ocuiiuiinei e 1
926694 ST BORS/1B-18 X 5/8  1.uiiiieiiei e 1
100656 Cam BeArNG ..ot 1
5701 B RING 172 4
116296 Parking Brake LeVET ..........c.oc.iiiiuit i e 1
118860 KNoDb-Parking Brake LEVET ............ooiuiieii e 1
908037 BOIB/B-16 X 1-3/4 ..o 1
102025 SPACET .o 1
102809 Special Flanged NU ..o e 1
1230 SPrNG oo R 1
108716 Cam Plate ... 1
27 908036 BOItB/8-16 X 1-1/2 .o 1
28 920039 WaSHher 3/8 SAE ...t 2
30 108717 SPACET .ot 1
36 108473 Wave Washer ... ... 2
37 107938 OPIING e 1
38 908005 BOI 1/4-20 X 1 oo e 1
39 915111 ESIOKNUE1/4 X 20 .o e 4
40 112792 PIVOL ROG ..o 1
43 112791 Idler Pulley ... 1
45 106193 Special Bolt 3/8-16 X 1-1/2  ....ouuiii it e 1
50 920011 WAShEr 1/2 SAE ..o 1
51 7879 BUSRING o 1
52 920009 WaSher 3/8 SAE .............cciiiiiii e 1
@ 53 911458 BOI 1/4-20 X 1 1/2 .o 2
54 920007 WaSher 174 SAE .. ... 2
55 915083 JaMNUE 17428 oo 3
57 113454 Cam CONMIOl ... 1
58 915663 ES NULB/B-16 ..o 2
59 933135 SPIrOI PiN 8/B2 X 5/8 ..o 1
60 118660 CONrol GUIAE .......oeiiii i 1
61 116315 CONtrol Brack@t ............coeeeiiiniii e 1
62 116322 CONtrol Bracker-LOWET ..............uiiii i 1
63 101853 I e 1
64 116321 CONtrOl AMM .o 1
65 933171 SPIrOI PN 5/32 X 1 Lo 1
66 915661 ESNULT/4-20 Lo 2
67 908003 BOIt 1/4-20 X B/4 . oo 2
68 933198 SPIFOI PN 7/B2 X T/8 oo 1
69 915662 ES NUES/16-18 oo 2
70 908017 BOIES/16-18 X B/4 ..o 2
71 915692 NUES/1B-24 .. 1
72 915662 SOP NUEB/T6-18 ..ot e 1
73 908016 SOP BOI 5/16-18 ..ot 1

" 116324 RO ASSEMDIY ... 1



12 SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

Fighfe H- 3 SPood Lol LIk A
LTk, Grike Am S Sk ¥
Figure 4~3 CluTch,

0638A

8 Tractors &Riding

CrA Q“‘K‘“SP@A Con/Trol L;'/\)kﬂ%z

Figure 4-2  Clutch, Brake & Speed Control Linkage



SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 13

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 4-2
CLUTCH, BRAKE & SPEED CONTROL LINKAGE
1 114099 Brake/Return To Neutral Pedal ..........ooiiiiiiiiiii i e e eaas 1
2 6254 BUShING ... N 2
3 116479 Collar .............. e e ettt e et e et et eae ettt ee et aae e et et eaeeaaeeaeas 1
4 909848 ESIOK St SCrew 1/4-20 X 1/4 oo e e e e et aeaas 1
5 101757 S o= o7 1
6 103125 SPrNG-Brake RetUIN ... i e 1
7 109372 Brake ROA-FroNt .. ... e e 1
8 932017 (07014 (=T o i 17 G L2
9 915663 B S NUL B/ 8168 .ttt ittt ettt ettt et aaeas 1
10 920009 WV aS N B/ 8 SAE ...ttt et e 2
11 108680 0 1T 1
13 106719 Brake DIUM i e et et e, 1
14 2844 ST o7 =TT o o T 1
15 908144 BOIt B/ 816 X 4-1/2 .ttt ittt e e aas 1
16 908034 ESIOK BOIt 3/8-16 X 1 1ottt ittt ettt e e et et 1
17 109371 T BrAKE BaNd ... e 1
18 109366 BraKe PivOt AT Lo e 1
19 109356 BUSNING . e, 1
20 908036 BOlt B/8-16 X 1-1/2 i s 1
21 915663 B S NUL B/8-18 ..ottt ittt et 1
22 920039 WaShEr B/8 U S, oo 1
23 920009 VaSher 3/8 SAE ..o 2
24 932008 COHEr PiN B/ 82 X B/ 4 e e e e 2
25 1278 SIM AT .. X
26 1030 Grease FittiNg «...ouiiii i e e 1




14 SECTION 5 - HITCHES AND LIFT LINKAGE

Pywe  S-1

,IORO Wheel Horse. H\TQJ\QA 0708A

P Fisore Sy Nitches

Figure 5-1  Hitches



SECTION 5 - HITCHES AND LIFT LINKAGE . 15

PART :
ITEM NUMBER DESCRIPTION QUANTITY
Figure 5-1
HITCHES

1 101711 Front Hitch Housing .............cccocciiiinnn, e 1
2 105859 Latch-Front HItCh ... e 1
3 101750 RO oL 1
4 101751 ROA-Front HItCh LOCK ... ettt e e 1
5 105797 B RING o 8
6 101707 0K o 1
7 8616 SN e 2
8 105316 CaP-LOCK ROO ...ttt 2
9 1644 Drawbar HItCh ... 1
10 105269 Shaft-Drawbar HItCh ... 1
1 979120 ] o= To7 T PR 2
12 5618 - RINg o 2
13 106634 HI O PN o 1
14 933505 HaIE DI GOt e . 1
15 102644 Mid HItCh Plate ..o 2
16 102672 ROA-Mid HitCh LOCK . ...eiiii e 1
17 117930 Latch-Mid HItCh ... e 1
18 101017 LOCK o 1
; 19 911435 BOIt B/8-16 X 1 et 6
20 108881 B S NUL B/ 8168 .ot 6
21 8830 L0 O 1
22 9038 G D e e 1




16 SECTION 5 - HITCHES AND LIFT LINKAGE

Coat Shaft with Anti-Rust

| . Y

N e A N\ e Compound, Texaco "L
:1 Light Code 1976, or
: ! Equivalent
i
L 4
\
¥ “ / /3
A - e 74
b
Trunnion Position for
All Attachments
1

Extra Lift Height,
Snow Blade Only / Snowthrower
or
Generator

Rear Hitch/Tiller

k Lift Cable
LENGTH ADJUSTMENT
/\ Set to Have Mower Bumpers
\% Hit Footrests at Full Lift

Snow/Grader Blade /\0

J\h:i(:ivi,:ﬁroti:t Cultivator “VA?RU('C L‘g JJ ka ﬂéQ
Y\\\) We 5-3 §10) {0 Wheel Horse. PT3oA

Tractors &Rldmg Mowers

rﬁvrg \ly(\rm 1C LF? Lfl\}kﬂa.e

Figure 5-3 Hydraulic Lift Linkage



SECTION 5 - HITCHES AND LIFT LINKAGE 17

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 5-3
HYDRAULIC LIFT LINKAGE
1 121100 1 == 1
2 933507 L =T o g T O 1 T 2
3 920017 Washer 1" SAE ......... e et ettt ettt eeeanaeeeiiaaaaans 3
4 106269 BUSNING ..o e 2
5 106414 T 1= 2
6 1121 Key 174 sq. X 1-3/16 .o O, 1
7 106218 BellCrank ... e eaaas 1
8 6739 L L0 07T o N 1
9 933505 L =TT o1 T 7 T Ot 1
10 106522 97 T T 1
1 908019 BOIt B/ 16818 X 1 ittt e e et 1
12 920008 Washer 5/16 ... ..o e 1
13 915662 B S NUL B/ 1B-18 it 1
o1 113445 LB . 1
15 6229 BOAMNG ettt ettt 1
16 5701 L T 1
17 108903 CaMID TUDE . e e 1
18 908034 ESIOK BOlt B/8-19 X 1 L.ttt e e e -2
19 108315 Tube - Rear Lift Cable .........coiiiiii vereaes 1
20 8830 MM e 1
21 933505 HaIrDIN GOt T ..ot el e 1
22 920011 WaASHEr 172 SAE .. e e s 1
23 915663 ES.Nut3/8-16 .................. P 1




18 SECTION 6 - SHEET METAL AND COVERS

Tighe (o~ ‘ shar il & Covers

TO ﬁ\ Wheel Horse. | 0873A

Figure 6-1 Sheet Metal and Covers

Figote -1



SECTION 6 - SHEET METAL AND COVERS 19

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 6-1
SHEET METAL AND COVERS

1 113968 HOOG .o 1
2 117341 Hood Latch (includes 109236 Handle Ass’y & 109237 Latch Keeper) .........cociiiiiiiiiiiin.. 2
3 117432 POP RIVEt 1/8 X 294 ... ... ittt 4
6 105797 B RINg o 2
7 116745 PIVOLROG ..o e 1
8 101850 HOOd S1OP RO ..o 1
9 932000 COtEr PiN 1716 X 1/2 ..o 2
10 116746 Bracket RH ... 1
1 116747 Bracket LH ..o 1
12 900015 Carriage Bolt 1/4-20 X 3/4 ......iuiiiiiii e e 4
13 920007 Washer 174 SAE ... ... 4
14 915661 ESINULT/4-20 ..o 4
16 923784 POP RIVEE 1/8 X282 .. ..o 2
109494 RH-Headlight Bezel ..............ocooiiiiiiiiiiii e 1
109495 LH-Headlight Bezel .......................c......... PPN 1
5979 Nylon Bushing - used with Hood Brackets (not illustrated) ..........................oiiiiiiiiiii. 2

4



20 SECTION 6 - SHEET METAL AND COVERS

FoW (~3 shal maed §  Lover g
mRO Wheel Horse. 0874A

Figwe - & Famad § Covdy

Figure 6-2 Sheet Metal and Covers



SECTION 6 - SHEET METAL AND COVERS 21

: PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 6-2
SHEET METAL AND COVERS
1 116327 HOOASIANA ... 1
2 114871 Belt SUPPOrt Bracket ..........o.iiiiii i 1
3 106261 BeIEBraCket ...t 1
4 926694 ST BOIE S/ 16-18 X 5/8 .. 1
5 116309 Battery SUPPOrt BraCket ...........c.ioiiieieii i e 1
6 900037 Carriage Bolt 5/16-18 X 3/4 . ..ninie e 4
7 915662 ESIOK NUE 5/16-18 ..o e 4
9 113938 BNt Plate ... 1
10 926694 ST BOIE5/16-18 X 5/8 ..uiiiitiiit it e 6
1 106454 B0 TriM 1
12 118410 StEBIMNG COVEI ...t 1
13 116297 Side Cover LH oo 1
14 9108372 SCrew 1/4-20 X 5/8 BIACK .. ..uiniiiiie i 6
15 107069 SPEEA NUL .o 6
18 104248 GrOMIMBT .o e e e e 1
19 116315 Shift COVEr Plate ........ouiitit i 1
20 113962 RS Panel .o 1
21 114432 LS PaNel ..o 1
22 8830 D e 1
23 110142 Edge Trim o 1
24 910837 SCrEeW 1/4-20 X 5/8 .o 1
25 908015 BOIE S/16-18 X 1/2 .ot 2
26 900036 BOI S/16-18 X 5/8 ... eineieiii e 4
27 102896 Edge M 1
28 114628 SWILCh Bracket ...t 1
29 114641 CROKE SI0D ..ottt 1
30 117266 Dash Panel ... 1
31 121357 Console Cover Kit (Contains #115620 5-gauge cover, #118410 Steering Cover,
(4) 118780 Screw #6 Plastite, & (4) 920270 WaShers) .............c.cccoiuiiuiisieaeeeiaiien, 1
32 116862 Rear Hoodstand Plate .......................cccceeeii... T ORRRRRRRO T 1
33 910839 SCIOW 1/4-20 X 7/8 ..o 1
34 908016 BOIt5/16-18 X 5/8 ..o N 6
35 113932 SHINEr Panel ..o 1
36 117343 Latch Keeper (Included in 106825 Hood LatCh) ...............cc.ouieiiieiii e 2
37 923786 LS POP RiVEt 1/8 X 35 ottt 2
117433 RS Pop RiVet 178 X 204 .o e 2
38 920008 WaSHEr 5/16 SAE ... o 4
39 114207 NUE 174220 8
40 915661 S NUL 174220 i 6
41 920007 WaSNEr /4 6
43 117191 Fuse Holder Bracket ..o 1
44 910794 SCrew #10-24 X B/4 .o 2
45 908002 SCrEeW #10-24 X 5/8 . uii it 2
46 915740 B NUL #1024 2
47 915661 ES NUL #1/4-20 i 2



22

SECTION 6 - SHEET METAL AND COVERS

¥\S\H€ (~3

sk&i mm § Oovo

Y\'%\N\Q

(-3

0854A

Sl 4 toven

Figure 6-3 Sheet Metal and Covers




2T
w47

SECTION 6 - SHEET METAL AND COVERS 23

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 6-3
SHEET METAL AND COVERS

1 114877 Bl GUAI ... i e 1
2 910837 SCIEW 1/4-20 X 5/ 8 ettt ettt e e e 2
3 116000 Carriage Bolt 5/16-18 X 3/4 ... ittt e 2
4 926694 ST BOI B/ 1618 X 5/ 8 ..ttt e e, 1
6 106222 FOOt ReSt RH ... e e 1
7 106223 FOOt RESt LH i e e e e e 2
8 107069 70 7= =T T 3
9 900037 Carriage Bolt 5/16-18 X 5/8 ...t e 4
10 915662 LS 10 = L < 7
1 7456 L] o o TP 4
13 110636 0T =] A e o 2
14 107951 Front Fender BraCKet ..........oiiiiiiiiii i e e e 1
15 908017 BOIt B/ 1618 X B/ 4 . e 2
16 920008 WaSher 5/16 SAE ..o i e 2
17 109554 Support Bracket-Belt GUArd ............c.ooiiniiiii e 1
18 108897 Fender SUPPOrt BraCKet ........c...iiiiiiiiiiii i i e e 1
19 108464 Fuel Tank SuppOort LH ..o 1
20 106236 Fuel Tank SUPPOrt RH ... e e e e 1
21 908016 BOlt B/ 1618 X 5/ 8 .ttt e e 4
22 110960 =] 0T 1= 1
23 926694 ST B0 5/16-18 X 5/8 .ottt e 4
24 920008 A el 5/ 168 SAE ... ittt 4
30 915662 ESlOK NUE 5/ 1818 ..t e ettt e et 4
31 518211 T 00T =T 2
32 108457 PUSI U L s 1
33 900214 Carriage Bolt 5/16-18 X B/4 ... ..ottt e e 2
34 926671 ST BOI 174720 X 1/ 2 ittt et e 3
908019 Bolt 5/16-18 x 1 (notillustrated) ..........c.oiiiii i 2



24 SECTION 7 - ENGINE AND EXHAUST

Flaw Fivo 10
“]- \ rIORO Wheel Horse. % f& 0981A
T -\(:)\)x\' e T- ® Tractors&RidingMoweﬁ r\}% <‘ (Ue,-f

Figure 7-1 Engines




SECTION 7 - ENGINE AND EXHAUST 25

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-1
ENGINE
1 117350 Engine - 18HP Toro Power Plus 18HP P218G-I/10539A ............coovmeee X
2 116609 Engine Plate ... 1
3 908036 BOItB/8-16 X 1-1/2 .. o 4
4 915663 ES NUEB/B-16 ..ot e 4
5 908036 BOIt3/8-16 X 1-1/4 oo e 4
6 920009 WaSher 3/8 SAE ... 4
7 920083 LOCKWASNEr 3/8 ....ooi i 4
8 915113 ESIOk NUEB/8-16 ... 4
12 908017 BOItS/16-18 X B/4 ... oo 4
13 920082 LOCKWASNEr 5/168 ......oiiiii e 4
14 913136 Screw 1/4-20x 5 ....... e e e 3
15 910331 SCreW N 10-24 X B/8  ..oueiiiii it 4
18 114217 AIr DEfIECTOr ... 1
19 114215 LHEXhAUST COVEI ... 1
20 114216 RH EXhaust Cover ..ot e 1
21 116470 MUBEIET e 1
22 114636 PIDE B/8 X B o 1
23 114764 EIDOW 90 DEGree .......ccouiiiiiiii e 1
24 114763 PIDE B/B X4 e 1
25 5224 CaD 1
27 114214 EXhaust Gasket ...t 2
28 111357 ClD 1
29 810697R1 Toro Power Plus Cylinder Repair Manual ..................ccc.ooooeiiuieei X



26 SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK

<
—

Y\‘SW\Q 7-1

Toro Power Plus
Figwe 7-3.Tolo poer

21—’®ﬁ\39

30

Engivg  Cyligln  Block

’IORO Wheel Horse. 1909

P IS Eigive Cylmder  Block

Figure 7-2  Toro Power Plus Engine Cylinder Block



SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK 27

PART
ITEM NUMBER DESCRIPTION QUANTITY

Figure 7-2
ENGINE CYLINDER BLOCK

1 NN10851 L] 10T =] 1o PP 1
2 NN10338 T T PP PP 1
3 NN10442 BOIt B/8-16 X 1=1/4 ittt e e e e et et 5
4 NN10023 L] 1110 O 1010 LS X
5 NN10009 Crankshaft Rear Brg - Standard ..........cooiiiiiiiii 1
NN10010 Crankshaft Rear Brg - 002" UNder ........coiiiiiiiiiii e 1
NN10011 Crankshaft Rear Brg - 010" UNder .........oiiiiiiii i e 1
NN10012 Crankshaft Rear Brg - 020" UNAer .........coiiiuiiiiiiiiiii e 1
NN10013 Crankshaft Rear Brg - .030" Under ........ccoovviiiiiiiiinniiiiiind s 1
6 NN10022 THEUSE WASNET ...ttt ittt ettt e et e e ettt ettt et ettt e et e 2
7 NN10002 (=T S S P 1
8 NN10008 BANNG Plale ....iieiiii it e 1
9 NN10001 L0 144 4= 0 o P 2
10 NN10312 (OIS T=Y- | 1
1 NN10334 £ 07 o 3 T T 4
12 NN10139 OIlTUDE .o s 1
13 NN10054 Exhaust Seat Insert - Standard ..........oooiiiiiiii e 2
NN10055 Exhaust Seat Insert - 002" OVEISIZE .. ...oiiiiiiiiiii i e 2
NN10056 Exhaust Seat Insert - 005" OVEISIZE .....oiiniieiiii ettt ananaeans 2
NN10057  Exhaust Seat InSert - 010" OVEISIZE ........eiuneeineeiieeeteee e eeae e e e e e e eaeeaees e 2
NN10085 Exhaust Seat INSert = 0257 OVEISIZE ....uuueinreeteeiit ettt ittt eeeeeaaaaes 2
14 NN10035 Intake Seat INSert - StANArd ........iiriiiee e 2
NN10036 Intake Seat INSert - .002” OVEISIZE ......cueeineeete ettt et ettt e naeeaneans 2
NN10037 Intake Seat INSert = .005” OVEISIZE ......ivureinre ettt ettt e e aeeeaaeees 2
NN10038 Intake Seat INsert - 0107 OVEISIZE ......viiiiiiie i e e e 2
NN10039 Intake Seat INSert - 025" OVEISIZE ....ouuuereetet et e et e e 2
15 NN10003 Front Crankshaft Brg. - Standard .............cooiiiiiiiiiiiiii e 1
NN10004 Front Crankshaft Brg - 002" UNGEr ........c.iiiiiiniitiniitiiiti e eeeaeas 1
~ NN10005 Front Crankshaft Brg - 010" Under ... ..o e 1
NN10006 Front Crankshaft Brg - .020” Under .........coiiiiiii e 1
NN10007  Front Crankshaft Brg - 0807 UNGEr ... ...ceeieiumeeeieeeeaeaeiniiiaeeeeeeniniee e e e e e 1
16 NN10084 EXNAUST VAIVE GUIAE .....vtiitt ittt ettt et et et et ettt ettt e e e et era e e e e eaneeaaeaas 2
NN10083 INTAKE VAIVE GUIE ...ttt ittt et e ettt et e ettt e ae e 2
19 NN10421 SPING WaSher B/8 ...ttt 5
20 NN10336 [ o) 2
21 NN10148 (0771 1 1T« Y 1
22 NN10156 1272 111 S 1
23 NN10322 LT 2
24 NN10821 LR L Y =1V Y 00 =) 1
25 NN10151 L ToT 1= =Y o T 1
26 NN10822 LT = S 3
27 NN10129 TaPPet - STANAAIA ... i e 4
NN10130 TAPPEL 0027 OVEISIZE ...vtiint ittt et ettt e e et ettt e e 4
NN10131 T o) o= 0L S @ 1Y = £t . S 4
28 NN10075 INEAKE VaIVE ..o e e 2
29 NN10076 EXNAUSE VaIVE ..ot et ettt et 2
30 NN10370 BOIt 1/4-20 X 1-8/4 ottt 2
31 NN10077 T2 LY o 4 oo PP 4
32 NN10082 o] T3 To T e Tl N 8
33 2

NN10326 INEAKE VAIVE SCal ot e e e




28 ~ SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK

Tigoae 7-9

E ol M2 e ~l[NA€P Block
Toro Powe, Plus TORO Wh&llluse.y )
Figwe 7-3. Tor0 P Eovien BTos Engime Cylnden Rluck

1909




iR

R
i

SECTION 7 - TORO POWER PLUS CYLINDER BLOCK 29
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-2
ENGINE CYLINDER BLOCK (CONT’D)
34 NN10385 SCIrEW 3/8-16 X B/8 . ittt e e 2
35 NN10307 PP PIUG .o 1
36 NN10070 Cylinder Head Gaskel .........c.iiuiiiiieii it 2
37 NN10080 Right Cylinder Head ........ ..ot e 1
NN10079 Left Cylinder Head .........ooiiiiii i e e e 1
38 NN10078 Retaining Washer ... e s 4
39 NN10387 SCTEW #8 X B/ 4 1
40 NN10363 Flat Washer 1/4 e e 18
41 NN10382 Special Bolt 2.375” I0NG ... euuit it e 18
42 NN10359 Flat Copper Washer 1/4 ... e e e e et e aas 2
44 NN10081 VaIVE CaD et s 4
45 NN10257 Complete Engine Gasket Kit .........ccooiiiiiitiii 1
NN10561 Valve Grind/Carbon Removal ............couiiiiiiii i 1
46 NN10136 Ol PUMP-COMPIBLE ..ottt e e e 1
47 NN10134 Ol PUMP-Gasket Kit  ....ueiiii e et 1
48 NN10419 SPMNG WaaSHET ..ottt 2
49 NN10369 BOI 1/4-20 X 1 oot e 2
50 NN10383 BOI B/8-24 X 7/8 ..o 1
51 NN10361 Flat Copper Washer 3/8 ... i e 1
52 NN10133 T o £ 3T SO 1
53 NN10135 PIUNGer L 1
54 NN10088 Piston (Includes Pin & Retaining RiNgs) - STD ...t 2
NN10089 Piston (includes Pin & Retaining RiNgs) = .005” ... oottt 2
NN10090 Piston (Includes Pin & Retaining RiNgs) - .010” ..ot 2
NN10091 Piston (Includes Pin & Retaining RIiNgs) - .020” .......couiiiiiiii e 2
NN10092 Piston (Includes Pin & Retaining RIiNgs) - .030” ... .ottt 2
NN10093 Piston (Includes Pin & Retaining RiNgS) - .040” ... ..ottt 2
55 NN10100 PStON PiN L e 2
56 NN10345 Retaining RiNG ..o e 4
57 NN10101 Piston RiNg Set-Standard ...........couiuiiiiii e 2
NN10102 Piston Ring Set .005” Oversize OO PU R OUORRPURRROON 2
NN10103 Piston RiNg Set 0107 OVEISIZE .......iniiii it e 2
NN10104 Piston RiNg Set .020” OVEISIZE ........ouiuiuinieie e e 2
NN10105 Piston RiNG Set .030" OVEISIZE ........iuiuininiieie et 2
NN10106 Piston RiNG Set 040" OVEISIZE ......citiieiiit it e e e e 2
58 NN10121 RO W/ BOItS & NUS = STD. ...ttt e 2
NN10122 Rod W/ Bolts & NUtS - 0107 ... et I 2
NN10123 Rod W/ BOIts & NUES - 0207 ... e e 2
NN10124 Rod W/ DOIts & NULS = L0807 ... e 2
59 NN10120 SpeCial RO BOIt ...t 4
60 NN10428 Crown LOCK NUE ... e e 4
64 NN10150 Breather Cap and Valve ..........oiiiiiii il 1
65 NN10149 Breather TUDE ... . .o 1




30 SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL

?ig\m T-3 Toro Powen

FIGURE 7-3  Toro Power Plus Crankshaft, Camshaft & Flywheel

Figine 7-3 LrankshiT, (ﬁﬂmsﬁ«{r
Torg Power Plus RO wheemo?’se‘\,d Fy whed 1911

G é-r\aéi&m%ln?ﬁw‘gi’\ Sh (;ﬂ-/ t‘\fi\s‘\("w § ¥‘\/\N&‘\€Q&




SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL 31
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-3
CRANKSHAFT, CAMSHAFT, FLYWHEEL
1 NN10773 CraNKS At .o e 1
2 NN10343 Retaining RiNG ..ottt 1
3 NN10439 SPECIAl WaS e ... e e 1
4 NN10438 CrankShait Gear ... i e 1
5 NN10330 [T T 1
6 NN10215 Retaining RING ..o e e 1
7 NN10221 GOVErNOr CUP HUD L. e e e 1
8 NN10222 [ T0Y =T g T o 0 1 o J 1
9 NN10328 GOVEINOT Ball ... e 1
10 NN10330 V00 ArUI KBY .ttt 1
1 NN10033 Camshaft (INCIUdes IHBM 13) ... i i i et ree e e e 1
12 NN10029 Camshaft Gear (Includes Gear, spacer and Plate) ...........ccooieiiiiiiiiiiiiiii i eneaeanas 1
13 NN10030 SpECial TRIUSt WaSher ...ttt ettt et e et ettt raaneaas 1
{ 14 NN10214 BN PN .. e 1
15 NN10171 Flywheel (Includes RING GEAI) .......ouiieiie i e e eeenaes 1
16 NN10021 Special HEX HA Cap SCreW ....i.iiiiiiiit et 1
17 NN10422 SPriNG LOCKWASNET 7/16 ...ttt et e et e aeees 1
18 NNT0335 . Flat Washer 7/16 ... e e et 1
19 NN10409 Flange Lock HA. SCrew #10-24 X 3/8 ... .iinniiite ittt e 6
20 NN10416 Hex Hd. Locking Cap Screw 5/16-18 X 1/2 ..ottt 4
21 NN10496 N a1 = a7 (=TT o 1
22 NN10024 T =T T 1
23 NN10332 FlYWhE el KBY ..o e e 1




32 SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET

TORO %MB.N\Q Ginckek o

hauie 7-4 Joro Power

7-4 Toro Pouwen Plus P ST v I Tvbe § BrAct

Figure 7-4  Toro Power Plus Oil Base Fill Tube and Bracket



SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET 33

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-4
OIL BASE FILL TUBE AND BRACKET
1 NN10018 Oil Base (Includes All Plugs and Plug Gasket ..............ooiiiiiiiiiiiiiiiiii 1
2 NN10565 Ol Base Gasket ....coiiiii i e e 1
3 NN10421 SPHiNG LOCKWASNEr B/8 .. e e 4
4 NN10379 Cap SCIEW 3/8-18 X B-8/4 ..ot 4
5 NN10682 Sq. HA. PIUG 378 et 2
6 NN10015 Special HEX HA. PIUG ... e e e 1
7 NN10014 HeX HA. PIug Gasket ... e e e 1
8 NN10138 Oil Pump Intake Cup .....cooiiiiiiiiiiiiiii e, ettt et 1
9 NN10159 Qil Fill Cap and Indicator (Includes "O” RiNG) .....vviviiiii i e 1
10 NN10323 (Ol T =T o J @ ] I 1o o PPN 1
11 NN10162 Fill TUDE Bracket ........ouiiitit ittt ittt as 1
12 NN10161 Oil Fill TUDE-Chrome 15-3/4” Lg. ...viinniiitiiii et e eaes 1
13 NN10325 Ol Fill TUDE S@aI ..ottt ettt et ettt 1
14 NN10407 Pan Hd. Screw #10 X 1-1/4 i 1
15 NN10431 5T == o I | 1



34

SECTION 7 - TORO POWER PLUS OIL FILTER

AN S NS NS s NS SSSSSssancaacaaaa

T"\"\\UL 1-5

\\

e~
R ~—aa
- S~~~

ERN

{

‘

[

P

]

]

{

‘

]

1

s

(

{

{

1]

(
|
4

1913

'TQ\('\ o Powg Plus

LT e n

Figure 7-5  Toro Power Plus Oil Filter



SECTION 7 - TORO POWER PLUS OIL FILTER 35

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-5
OIL FILTER
1 NN10141 (O 118 (= ¥ E= T o) (] 1
2 NN10360 Flat Copper Washer 5/16 ... ..ot e e et e s 2
3 NN10373 HexX HA. €Cap SCrew 5/16-18 X 1 ..ottt ettt e e e 2
4 NN10146 L 1 I 11 (=Y gl - U P 1
5 NN10391 Hex HA.Cap SCrew #10-32 X /8 ..ottt ettt ettt e 2
6 NN10455 Oll Filter Adapter Gasket ..........ooiiiiiiiiiii e e e s 1
7 NN10147 100 1 I8 11 (= N 1
8 NN10465 (0 1IN (=T A (=T o o N 1
9 NN10823 LT TS () 1



36 SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS

2

21

Fiowre 7.4,

¢ | 'IORO Whegd“?:se | . 1914
Toco Pewer PTG SHATRSe, and Tgaibon Dorols

Figure 7-6  Toro Power Plus Gearcase and Ignition Controls



SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS 37

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-6
GEARCASE AND IGNITION CONTROLS

1 NN10825 Gearcase Kit (Includes ltems 2 thru 9, 13,19, & 20) ......coiiniiiriini i 1
2 NN10329 Governor Shaft BEariNg ........o.ciiiuiiii i e 1
3 NN10826 Governor Shaft and Arm-Chromed .................. ettt e 1
4 NN10216 GOVErNOr Saft YOKE ... 1
5 NN10388 Pan Hd. SCrew #8-32 X B/8 ...ttt it e e 1
6 NN10335 Governor Cup Stop DOWI Pin ... 1
7 NN10310 Governor Shaft Oil Seal ....................... TR 1
8 NN10327 Governor Shaft Ball BEAriNG ..........o.ieiuiiiii it e 1
9 NN10320 Crankshaft Oil Seal .........oiiiiiiii e 1
10 NN10019 Gearcase Mounting Gasket ..........iiiiiiiiiiii e 1
L) NN10374 Hex Hd. Cap SCrew 5/16-18 X 1=3/4 ... ..uiiii it 4
12 NN10360 Flat Copper Washer 5/16 ..............cccvevvennnnnn.. N ettt te e e eaaee s 5
13 NN10210 Vacuum POt TUDE ... e e e 1
14 NN10352 GEAr COVET STUA ...ttt e e e 1
15 NN10418 LOCKWASNET #10 ..ot e 3
16 NN10426 NUE B/ B8 . e e 1
17 NN10518 SHAtOr W/ TBIMINGAIS ..ottt e e 1
18 NN10290 Stator Leads Terminal ..ot 3
19 NN10301 VaCUUM POrt ClamID ...t e e e 1
20 NN10211 VaCUUM POt CaD ..ttt i e e e e 1
21 NN10280 Terminal Connector Body Kit (Includes Terminals) e, 1
22 NN10444  Ignition CONIOl ........oouee e TR 1
23 NN10389 Self-Lock Hex Hd. Mach. Screw #10-32 X 1 ..ottt 3
24 NN10394 HexWasher Hd. SCrew #10-32 X 3/8 .. .i.uiiiitiit it e el 2
25 NN10424 LOCKWaASHEr [T 10 L. 2
26 NN10346 Retaining Clip ... 1
27 NN10414 Hex Washer Hd. Cap SCrew 1/4-20 X 5/16 ...oviniie it e 1
28 NN10261 Voltage Regulator-20 @mpP .........o.iiiieiiti et e 1
29 NN10243 Plate Gasket ..o 1
30 NN10515 1gNItIoN PIUNGEr COVET ...t 1
31 NN10245  Battery Ignition Coil w/Nuts .......... DU PPPPUPPRRURTR 1
32 NN10247 LGNt ON ROTOr ... e 1
33 NN10517 OPArK PIUG . 2
34 NN10253 Spark Plug Cable-9" LONG . ...uiiieiiititii e e 1
NN10254 Spark Plug Cable-18.5" LONG ......ouiuititii i e 1

35 NN10419 LOCKWASNEr 1/4 . 2
36 NN10248 HexX FIange NUE ... e n
37 NN10348 WVITE Gl e e 1
38 NN10368 Hex Hd. Cap SCrew 1/4-20 X 5/8 ... viuii it e 1
39 NN10249 Hex Flange NUL ... e 1
40 NN10396 Hex Washer HA. SCrew 1/4-20 X 1 ..., 1
4 NN10408 Hex Washer Hd. SCrew 1/4-20 X 1 ....uiuiiitit i e 2
42 NN10516 Ignition Module INSUIAtOr ... i 1



38 SECTION 7 - TORO POWER PLUS AIR CLEANER

1915

Wheel Horse.
¥‘\'%\HC -7 TURO |

Figure 7-7  Toro Power Plus Air Cleaner

- {
5T Fower Plus aun Dledner




SECTION 7 - TORO POWER PLUS AIR CLEANER 39

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-7
AIR CLEANER
1 NN10427 WING NUE 174220 L. e e e e 1
2 NN10446 F YL O 1= = =T O oY= 1
3 NN10176 Air Cleaner Foam Element ... 1
4 NN10175 Air Cleaner Element ... 1
5 NN10430 Hex Washer Hd. Flange NUt 5/16-18 ... ..ottt e 1
6 NN10827 Air Cleaner HOUSING .....oiiii it e e et e e e e 1
7 NN10406 Hex Washer HA. ST SCrew 1/4-20 X 3/8 ....iuuiiiii it i et e e 2
8 NN10398 Hex Hd. Mach. Screw #10-32 X 1 - 1/2 oot e e e e 3
9 NN10365 Flat Washer #1710 ... .o e e e e 3
10 NN10193 AT DefleCtOr Plate ... 1
1 NN10187 AN INtAKE TUDE ... e e e e 1
14 NN10186 AT CleaNEr SUPPOI ..ttt e e 1
16 NN10309 Rubber Grommet - 3/47 HOLE  .....o.iii i e 1
17 NN10177 B MmNt COVer ..o e et 1
18 NN10429 HEX NUE 174720 o e e e e e s 1
19 NN10272 Ar Cleaner StUd SPaCET ...ttt e e e s 1
20 NN10276 CapaCItor (300 VD) ...ttt et e e 1
22 NN10390 Hex Washer Hd. SCrew #10-82 X 5/8  ...ouuiiiiiiii it e e 1



40 SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD

Figuwle 7.$

1916

Wheel Horse. o)
TORO, TR Al 1 vold

al
ofto Towep VWS

Figure 7-8  Toro Power Plus Intake Manifold



SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD 41

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-8
INTAKE MANIFOLD
1 NN10855 Carburetor (Includes Mounting Gasket, Elbow and "O” Ring)
See section 7-9 for complete carburetor breakdown) ................cociiiiiiiiiii e, 1
2 NN10235 Carburetor 10 Adapter Gasket ..............o.iiiinininiii e 2
3 NN10856 HOSE 177 1
NN10306 HOSE 307 o, 1
NN10857 HOSE 157 o L 1
4 NN10420 LOCKWASNEE 1/4 . 4
5 NN10777 Intake Manifold ... ... .o, 1
6 NN10419 Spring Lockwasher 174 ... . e, 2
7 NN10372 Screw Hex Hd. 1/4-20 X 1-3/8 ..ottt e, 2
8 NN10375 Serew HeX HA. o, 4
9 NN10348 D e L 1
10 NN10236 AR L. 2
11 NN10399 Screw Hex HA. 174-14 X 1/2 oo, 1
12 NN10342 Retaining Clip Rod t0 CarbUuretor ..............coiuiiiiuiiiiii e, 1
13 NN10227 Governor Control ROG ........coiuiuiiiii e, 1
14 NN10423 O RING o, 1
15 NN10362 FIat Washer 5/16 ... e e, 1
16 NN10829 Clamp 447 DI ...ttt 2
NN10789 ClamP 1727 DI it 1
17 NN10305 HOSE 3257 1
NN10447 HOSE o 1
18 NN10299 Barbed Fiting ... 1



42 SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS

Fiowme 7-9 § 0) :{0) WheelHorse

1917

Tofo Powed PIUs Carbupreior Lom PonenTs

Figure 7-9  Toro Power Plus Carburetor Components




SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS 43

PART
ITEM NUMBER DESCRIPTION QUANTITY

Figure 7-9

CARBURETOR COMPONENTS
1 NN10209 Float Kit (Includes Float, Pin and VAIVE) ................coouiimniiuni e X
2 NN10807 Repair Kit (Includes Screw and Plug Package, Gasket Package, Float Valve, Idle Adjustment

Needle and Spring, Mounting Gaskets, Idle Limit Cap) ...........oovereeeeense e X
4 NN10858 Variable Jet Kit-Optional (High Altitude Application Includes Power Jet and Gasket, Retainer,

Power Needle Spring, Power Needle and Power Plug Gasket) ......................ooooeeevoiiiiii X
5 NN10859 IdIE JBt .. 1
6 57-9050 POWET JBt . 1
7 NN10207 Choke Shaft Kit (Includes Choke Valve, Valve Set Screw and Air Filter) ... 1
8 NN10208 Choke Lever Kit (Includes Choke Lever Ring, Choke Spring and Choke Collar) .......cceeveini.. 1
9 NN10811 Throttle Shaft Kit (Includes Valve Set Screw, Air Filter and Throttle Valve ............oooveenii .. 1



SECTION 7 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

44

”.

/e

V] )4
/)
4l

%

/,
"

Torg Power Plus  Blower

1061

Nousing & &wertvor

Ul Tractors & Riding Mowers

Figure 7-10 Toro Power Plus Blower Housing and Governor



SECTION 7 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR 45

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-10
BLOWER HOUSING AND GOVERNOR
1 NN10831 BIOWET HOUSING ...ttt 1
2 NN10392 Washer Hd. ST SCrew 1/4-20 X 7/16 .....iuuninie e, 1
3 NN10170 Cylinder Air HOUSING ...o.uie it 1
4 NN10860 Cylinder Air HOUSING .....uie i 1
5 NN10393 Washer Hd. ST SCrew 1/4-20 X 5/8 ....u.inieeiii e, 2
6 NN10357 Flat Washer 174 ... e 2
7 NN10417 Washer Hd. SCrew 5/16-18 X 3/4 ... .uiiiuiii e, 2
8 NN10393 Washer Hd. ST SCrew 1/4-20 X 5/8 ... ouiuiinieii e, 4
9 NN10289 Al Leads Wire Clamp ........iuiii it 1
10 NN10356 Flat Washer 174 ... . e, 1
1 NN10217 GOVernor Spring-5 Ball ........c.iiiiiii 1
12 NN10440 Cable Clamp ... 1
13 NN10508 Cable Bracket ...........iiiii i 1
14 NN10395 ST SCrew #10-82 X 1/2 .o 1
15 NN10410 ST SCrEW #6B-32 X 5/8 ...ttt 1
16 NN10219 Idle Setting SPring .........ouiii i 1
17 NN10507 Governor Control Arm W/0 SWIVED .......iuiueieiii e 1
18 NN10397 Washer Hd. Cap SCrew 1/4-20 X 1/2 .....oiuiuiiiii e 2
19 NN10357 Flat Washer 1/4 ...... e et 1
20 NN10218 Control Arm BUSKING ....cuieiiei e, 1
37 NN10340 Black Nylon BUShING ..o 1
38 NN10414 Washer Hd. Cap SCrew 1/4-20 X 5/16  .....viuiniii et e 4
39 NN10861 StALIONANY GUAND ..o 1
49 NN10406 Washer Hd. SCrew 1/4-20 X 3/8 .......iuieieii e e 4
55 118530 NAMEPIALE LOGO . ..uititii e e 1
56 NN10296 LIFING BraCKet .....eveieei it 2



SECTION 7 - TORO POWER PLUS STARTER

46

Plug

STATe

oro Power

1062

m
®
..m
[
b}
<
I
=

Figure 7-11  Toro Power Plus Starter



SECTION 7 - TORO POWER PLUS STARTER 47

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-11
STARTER
1 NN10268 Starter, Complete - See COMPONENtS BEIOW ..............iieniee e 1
2 NN10262 Bushing Kit (Includes Front Bushing and Rear Cap w/Bushing) ....................cccooviviiiii... 1
3 NN10263 Starter Brush Kit (Includes Positive Brush (2) and Negative Brush w/ Pigtail) ....................... 1
4 NN10264 Starter Brush Holder (Includes Brush Holder w/Negative Brush) ...................c.coooieiiiii. 1
5 NN10265 Starter Hdwr Kit (Includes Solenoid Screws (2), Brush Holder Screws (2), Thru Bolts (2),
Armature Shims (2), Pinion Stop Collar, and Pinion Retaining RiNg) ..............ccovevueeveein. . 1
6 NN10266 Starter Shift Lever Kit (Includes Shift Lever, Wear Plate and Rubber Plug) .......................... 1
7 NN10270 Starter Clutch (Includes Pinion Gear W/CIUtCh) ............couuiiieiei e 1
8 NN10271 DUSESEEL ... o 1
9 NN10363 Flat Washer /168 ...t e 2
10 NN10376 Cap SCrew 5/16-18 X 3-1/2 ..ottt 2
1 NN10269 Starter Solenoid Kit (Includes Solenoid, Spring and PIUNGer) ............cccvveiieiiiiiieeini 1
12 NN10834 SPECIAl WAShET ...t 1
13 NN10833 WESHETr 5/16 ... e 1



SECTION 8 - CHOKE LINKAGE

48

1060

\us Cholle

»

LK u%g

Toro Power P
Wheel Horse.

F‘t‘(\'f)\,\f{
g -\

Tractors &Riding Mowers

Toro Power Plus Choke Linkage

Figure 8-1



PART

SECTION 8 - TORO POWER PLUS CHOKE LINKAGE 49

ITEM NUMBER DESCRIPTION QUANTITY
Figure 8-1
CHOKE LINKAGE
1 NNT0364 Flat Washer #10 ... e e e e e e, 2
2 NN10233 (07 o ) o TR 1
3 NN10231 CNOKE LiNK .o e e e 1
4 NN10513 Choke Cable BraCket .........ceiiiiiiii i i e 1
5 NN10412 Washer Hd. Cap Screw #10-32 X 1-1/4 ..ot e e 1
6 NN10400 Shoulder SCrew #10-32 X .34 .ot 1
7 NN10424 LOCKWASHEr IT #10 .ot 1
8 NN10230 ChoKe Lever SWIVEl ... e FUUTPTRTTTR 1
9 NN10410 Maching Serew #8-82 X 375 ... 1
10 NN10333 GOt T PN Lo 1
1 NN10395 Washer Hd. S.T. SCrew #10-32 X 7/8 . .oooiii i e e e 1
12 NN10440 ChoKe Cable CliD ..ueiiiiiii it e e s 1
13 NN10830 L T TP 1



50 SECTION 8 - TORO POWER PLUS THROTTLE, CHOKE AND FUEL CONTROLS

Toro Powep Plus T\\ﬂ(t«) cho ke
Snd Fuel  Lirols

¥\=\;"<
] %~ 4

1053

Tractors & Riding Mowers

Figure 8-2 Toro Power Plus Throttle, Choke and Fuel Controls



SECTION 8 - TORO POWER PLUS THROTTLE, CHOKE AND FUEL CONTROLS 51
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 8-2
THROTTLE, CHOKE AND FUEL CONTROLS
1 115392 Throttle CONMrol ... e 1
2 116454 Knob-Throttle CONtrol ........ ..o, 1
3 114027 Choke CONMrOl ... o e 1
4 116454 KNob-Choke CONMrol ........ooiii i e, 1
5 9107922 SCrew NI 10-24 X 1/2 BIACK ...v.vtit e 4
6 915740 LOCK INUE R 10-24 .o e e 4
7 113372 GaSKet L. 1
8 113358 FuelLevel Sender ... 1
9 910807 SCrew ML 10-32 X 1/2 ..o 5
10 920079 LOCKWASNEr NI 10 . 5
13 114012 Fuel Tank (includes items 20 & 21) .....iiiiii i e 1
14 113926 Fuel Cap (iNCIUdes oM 15) ...t e e 1
15 106931 RUDDEr S@al ... 1
16 926697 ST BOIE S/ 1618 X 1 ettt e 2
17 920039 WaSNETr B/8 ..o 2
18 908016 BOIES/16-18 X 5/8 ..ottt e 3
19 920082 LOCKWASNEr 5/16 ... .ot e 2
20 104047 RUDDEr BUSHING ... 1
21 104048 Fuel SUt-Off VAIVE ... e, 1
22 103787 FUBLLING B3N, ..o e 1
23 108898 CorbiN ClaMP ..o 2
24 114767 HOSE ClamP 4716 ..ot e 1
920262 Washer 63 x 1-1/8 x .015 (NOLIllUStrated) ..........c.ovinieie i 1
25 NN10302 Fuel Line 121in. (Vendor Nr.503-0707) .....ouuiuinie e, 2
26 NN10212 Fuel Pump (Vendor Nr. 149-1982) ... .. ...t 1
27 NN10403 S.T. Plan Hd. Screw nr. 10-24 x 5/8 (Vendor nr. 815-0555) .............c.ouuiieiriieiaaaainnn, 2
28 NN10303 Hose Clamp 1/2 (Vendor nr. 503-0731) .....uvuiniiiii e, 6
29 NN10211 Fuel Fitting Cap (Vendor nr. 149-1321) ... ..ot 1
30 NN10301 Hose Clamp 7/16 (Vendor nr. 503-0301) ......cuiuininieier et 1
31 NN10213 Fuel Filter (Vendor nr. 149-2005) ............cooiiiiiiiiiiiiiiic e 1



52 SECTION 9 - ELECTRICAL SYSTEM

?\"\\\ TO FUEL SENDER
0\
\\E)
— A ko) ) —3
AN G5 s
132<0=§ é/ & l\@ T @e \3?1
MRS SSY) I T | 20 41
19 = (Nigy) &Y \\ Vo
el CHASSIS GRD
18 54 <
w4l EP~

fec f‘“‘Q&Q
E\Q’T T 1175A

LD HpY Wheetforse. >y fe.m,

Figure 9-1 Electrical System



SECTION 9 - ELECTRICAL SYSTEM - 53

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 9-1
ELECTRICAL SYSTEM
1 111216 Ignition Switch (W/101884 & 920160) .........iuieititiie i, 1
2 920262 WaSher B4 X 1 1/8 X 015 ..ottt e e e 1
3 101884 SPECIal NUL ... 1
4 111220 JgNION Ky . 1
116738 Padded Ignition KBY ........c.iuiiiii i 1
5 117372 Wiring Harness ASSEMDIY ... ..o.ieieit i 1
6 105302 Connector Body - Ignition SWitch (Part 0f 5) ............cooiuiuiiiiiiiii e, 1
8 114626 6-Light Circuit MOdUIE ... e 1
9 120930 Fuse Body (Part 0f 5) ..ot 1
12 114594 Fuse 10 AMP = ATO OF ATC ....uiititit e e e 1
109101 FU@ 20 AMP - ATO OF ATC ...ttt e e e e e 1
NN10277 Fuse B0 AMP = ATO OF ATC .ouiiiiiti e e e e e e e 1
13 111642 SWItCh INSUIALOr BaITIEr ..o e e 2
14 114240 SBaE SWIICH ...t 1
16 113466 Fuel Gauge (INCIudes IeM 22) ..............ooiniiiii e 1
17 105805 SPECIAINUL ... 2
18 111488 SWILCH SUPPOIt ... e 1
19 926671 STBOI 1/4-20 X 1/2 1ooiiiiei i 1
20 111332 Interlock SnNap SWItCh ..o 4
21 113468 Voltmeter (INCIUdeS IEM 22) ... .ot 1
22 114016 Mounting Bracket ... 2
23 915551 NUE F10-32 10
24 920079 LOCKWASHEr #10 ...t 10
25 113469 Hourmeter (INCludes iteM 26) ..........c..ouiuiiiiii e 1
26 114017 MOoUNtING BraCKet ..........oiiiii i 1
27 915962 Nut W/External Lockwasher #8-32 ..ottt e, 2
30 920004 WaSher #8 SAE ...t 3
31 920078 Lockwasher #8 ...........coiiiiiiiiiiiiiii e, e, 3 .
32 114270 AIr ClBANET SENSOT ... vttt e e, 1
33 910948 SCIeW #4-40 X 3/4 ..o 4
34 915732 Elast. Nut #4-40 ......................... et e e e 4
40 910783 SCrOW #8-B2 X 1 1/2 .ooiiiii st ee e 2
4 111498 COMNECIOT .. e 5
42 113191 LGt SWItCh 1
43 113190 TSt OWIt N 1
44 3023 ClP-SMall .. X
45 920079 Lockwasher #10 (OptioNal) ........ouieiriiii e 4
46 105202 Tail Light Base W/BUID ...t e 2
47 910808 Screw #10-32 X 5/8 (OPHONAI) .......vieieiii e e 4
48 112564 TailliGtLENS ..o 2
49 109045 Light Bulb (AUto #194) ... e 2



54 SECTION 9 - ELECTRICAL SYSTEM

N—0

VOLTMETER

TO FUEL SENDER

/\ & \57

=30 ] |
' oa% /
4\ a1 N —

/33 .//}T\\ﬁ\\ é/’ 33%%" 1 / 3 \33
13 20§ L\} i\@ Q‘\”‘//' /’\ T \ kfi:fw/ \3?
19— z }W ﬁ g \‘ \ 0y 4
18/3; ) 54 CHASSIS GRD \6‘

¥\S\,\f € 0\\\ rIORO WhT eel&R.dll. ano X g\@fi“(,g\o Syznﬂﬁ

Figure 9-1 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 55

PART

ITEM NUMBER DESCRIPTION QUANTITY

Figure 9-1

ELECTRICAL SYSTEM (CONTINUED)
51 923795 Poprivet 3/16 x .402 Aluminun (ProducCtion) ...........ceiiiiiiiiiiii i e 4
52 915551 Nut #10-32 (Optional) ........ccviviiiiiiiiii e e e e 4
54 113119 9-Terminal Connector-FEMAIE ........ooiiiiiii et e eaeeaaas 1
55 114632 12-Terminal ConNECIOr-MalE ... .ottt ettt eaes 1
56 114633 1= 22011 =L 12
57 113193 Transmission Ol TEMP. SWItCR ... iie ettt 1
58 114767 (07 =T 4o T 5 1 S 1
61 115230 (03[ (o] 4 TR 17171 (o] T PP 1
62 116397 L T 1
63 117010 LamIP-MIN AU ..o e 2



56 SECTION 9 - ELECTRICAL SYSTEM

16

\
REG/REC AC /
TACHOMETER “ B+ COIL

GRD TO
ENG. BOLT

Eledt o1¢oQ Syslem o

Tractors & Riding Mowers

Figure 9-2 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 57

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 9-2
ELECTRICAL SYSTEM

1 114210 Cable - Battery GroUNd (247) ... ..ottt et
2 113925 Cable - Battery (+) t0 S0len0id (40”) ......iuiieiiii e e
4 109553 L= 001 aF= L 0= S
6 908003 BOIt 174720 X B/4 .. e e,
7 920007 WaShEr 1/4 SAE ...t e e et et e e,
8 915661 B S NUL 17420 o e e et et e et
9 115877 Battery - Low Maintenance (280 CCA) .....ciiiiitiiiit it e e e e i eeeaneeans
10 106498 Battery Tray ...
11 113969 Hook - Battery HOId DOWN ... e e e
12 113010 Battery HOld DOWN ROG ... . i
14 920081 LOCKWASNEr 1/ 4 i e e aaas
16 NN10294 Engine WiIring Harness ... ...
17 NN10274 High Engine Temp. SWItCh ... e
19 NN10278 2-Terminal ConnecCtor = Male ........oiiiii i e e
20 114052 Headlight Harness ... i e,
21 109357 2-Terminal Connector - FEMAlE .......c.oiiiii i e e e
26 NN10348 L0 1o
27 NN10399 SCIEW 1/4-10 X 1/ 2 ittt e e
28 NN10425 INt. TOOth WasSher 1/4 ..o i e e e
29 NN10281 9-Terminal Connector - Male .........oiiiiii i i e e s
30 NN10279 SOCKEE CONTACT ..ot e
31 102881 Headlight ... e
32 109459 L7 7= T 1o
33 926671 BOl HEX 1/74-20 X 1/2 S T ittt e e e e e e
34 8830 Lo
35 3023 L0110 RT3 -
36 100571 L= 1= I
37 NN10273 LOW Ol Pressure SWItCh ...ttt e e e et
38 114721 AN TUDE 217 e e e e
39 116497 VING NUE L i et e,



58 SECTION 10 - HYDRAULIC SYSTEM

14—
i
i« 50
41 ¢ /52
2 M:>4!'l

15—
/ 7
HYDRAULIC VALVE TO TRANSMISSION
REPAIRKIT ~ —§— CHARGE PUMP OUTLET
SELECT KIT FOR O~ 23
VALVE BEING SERVICED

IDENTIFY BY STYLE
OF VALVE HANDLE. 2%

TO BOTTOM
REAR PORT

ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOR OTHER VALVE 18—

3

Ve

HYDRAULIC ROUND-WIRE RETAINING
LIFT VALVE RING - ORDER
AND REPAIR KIT ITEM #9
CYLINDER .[ 33
REPAIR MANUAL HYDRAULIC
\ CYLINDER

o /®@ REPAIR KIT

2 Hydrvhe SETum

EC\«)\HQ \0-| 4 10) 130 Wheel Horse. 12154

Tractors & Riding Mowers

Figure 10-1  Hydraulic System



SECTION 10 - HYDRAULIC SYSTEM 59
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 10-1
HYDRAULIC SYSTEM

1 119340 Hydraulic Cylinder ... .o e 1
2 101699 Service Assembly Cylinder Repair Kit ..........c.ccoiiiiiiiiiiii i e 1
3 932017 Cotter Pin 1/8 X 1 e e e 1
4 932997 Clevis PiN 172 X 1/4 o e e s 1
7 114000 Hydraulic Valve ... s 1
8 109081 Service Assembly Valve Repair Kit ..........ooiiiiiiii i e 1
9 109088 Service Assembly Cylinder Repair Kit ...........ccoiiiiiiiiiiiii i e e 1
14 121110 Valve Handle ... s e 1
15 915661 E S NUL 17420 i e e e s 2
17 932000 Cotter Pin 1716 X 172 o et e e e 2
18 110124 Hose-Valve To Cylinder 147 . . e e e e 1
19 110125 Hose-Valve To Cylinder 97 ... e e, 1
20 100571 (7= o) [ = X
21 106267 RUDDEr GrOMMEt ..o e e e et 1
22 908009 BOlt 174720 X 2 o e 2
23 973370 L oo 4
24 973310 O RING .o s -4
26 8830 ClIp-OmMall .. s 1
29 932120 Clevis PiN 1/4 SAE ... e e 1
31 810242R3 Repair ManuUal ... e e 1
32 110126 ] 0= To= T O 1
33 1278 ShimM Washer ..o 1
34 110504 Hose-Transmission To Valve 29” (73.7 CM) ...uuuiiniiie i e et eeaeeas 2
36 116307 0= T 1
45 116634 Lo P 1
47 116302 L0 011 o P 1
48 932008 COter PiN 3/ 32 X B/ 4 i 1
49 920008 WaSher B/ 16 SAE . s 1
50 116305 Control RO BraCKet .......couiiuiiiiiiiiii i e e e e e 1
51 908003 SCIEW 1/4-20 X B/ 4 o i e e e e 1
52 915661 ES.NUE /420 .o 1
53 933198 SPIrOl PN 7/32 X 7/8 .o e e s 1



60 SECTION 11 - WHEELS AND TIRES

Fig e 1) | \Whels § Tiren

1325A

Figure 11-1  Wheels and Tires



SECTION 11 - WHEELS AND TIRES 61

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 11-1
WHEELS AND TIRES

1 109500 Grease Fitling .......oiuieitiit i e e s 2
2 117399 Front Wheel (includesitems 1, 10 & 11) ..ot e 2
3 117127 FriTire 16x6.50-8 TUIM Trd ..o e e 2
7 116744 Rear Tire 23x9.50-12 TUIf Tread  .....oiiiniiii e e e 2
9 111516 Rear Wheel 12X7 .o 2
10 5108 VAl e SO L 4
1 110513 Ball BEaring .. ..o e 4
13 111951 HUD D e 2
14 932026 Cotter Pin 5/32X 1 1/4 oo e 2
15 111952 Special Hub Cap Washer ... ... e 2
16 1278 ShimM Washer 050 ......uiiiiii i et et e s X
17 5210 Shim Washer 015 .. e e e X
18 105763 HUb Rear WhI 1 1787 LD, ... e e e e e e 2
.19 915236 Jam NUE B/ 816 i e e s 4
20 909554 St SCIEW B/8-16XT L.ttt 4
21 937108 WOoOdrUff KBY 1/4 X 1-8/8 ... e e e 2
22 1004 UG Bt L e 10
23 116743 Rear WHeel & Tire ASSY ..ottt e e e 2
25 117398 FrONt WHEel & TIre ASSY ..ttt et e e e e e e e 2
28 106826 TIUSE WS Ner .. 2



62 SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH

Drive Gty @ Rell

¥n'3ure 191 p\,\\eys

1452A

Gl Tractors & Riding Mowers

Figure 12-1 Drive Belt and Pulleys



SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH 63
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 12-1
DRIVE BELT AND PULLEYS

1 7443 ENngine Drive PUlley ... . ., 1
2 909862 St SCrew 5/16-18 X 5/16  ....veiii i 2
3 105453 KeY 1/4 X 1/AXB/A o e 1
4 937082 WoOodruff KeY 1/8 X 172 i 1
6 114895 DriVe Belt .o 1
7 108316 Transmission Drive PUIlEY ... .. i e 1
8 103995 Special Washer 9/32 ... . 2
9 908010 ESIOK BOIt 1/4-20 X 2-1/4 ..o 1
1 908034 Bt B/ 816 X 17 e 2
12 920083 Lockwasher3/8 ...........cccooeviiiiiiiiin... e e 2
13 908020 BOIt 5/16 - 18 X 1-1/4 . e, 1
14 113924 Belt GUIde BOMOM ...t 1
15 108393 Co0liNg Fan .o 1
17 920038 WaSher /16 ..o 2
18 915662 E S NUE /16 - 18 it e 1



64 SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH

REFER TO SECTION 18 FOR ADJUSTMENTS

DRIVE BELTS
Inner Groove - Mower Tiller.
Outer Groove - Snowthrower.
Lawn Vac (Impeller).
Generator, Loader.

Fighre 1300 PTO CloTeh & Lovbrqfs
rIORQ m‘*l"omo 1458

Tractors & Riding Mowers

Figure 12-2  PTO Clutch and Control



SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH 65

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 12-2
PTO CLUTCH AND CONTROL
1 111234 PTO CIUICR LBVET ... e 1
2 9038 Grip ....... e e 1
3 106649 GrP RING .o 1
4 3765 ShIM Washer ... 2
5 5666 NYliner BUSRING ... ..o e 1
6 5983 BUSNING ..o 1
7 932016 Cotter Pin 1/8 X 3/4 ..o 1
1 111052 PTO CIUICh ROO ... e e e 1
12 932016 Cotler Pin 178 X 3/4 ..o e 2
13 103125 ODIINg oo 1
14 110656 U ON 1
16 908035 BOI B/8-16 X 1-1/4 o e 1
17 110669 PTO PIAtE ... e 1
18 104859 S o= Lo 1
19 915663 ES. NUL B/ B-16 .o e 1
20 933505 Hairpin Coter ... 1
21 915234 JaM NUE1/4-20 .o 2
22 920007 Washer 1/4 SAE .........coiiiiiiiiiiii i, e 2
23 110665 PTO Brake @ssembly ...........coiiitiiiiiii e 1
24 900015 Carriage Bolt 1/4-20 X 3/4 ..o 2
25 113874 ENGine Bracket ........ ...t 1
28 111314 LOCKING PN oo 1
29 113107 VIS o 1
30 933274 SPIrol Pin 5/32 X 1-3/8 . eiiin i 1
32 933506 Hairpin COMBr ... . e 1
33 102872 StUD Shaft ... . 1
34 936125 8SNap RING 3/4 EXIOrNAl .......ooiuiiiiii i 2
35 936032 SNap RING 1 3/4 INtErNal ... ..eeii e 1
36 109842 Ball Bearing ........ooieiiiiii 1
37 103478 Pulley housing ..............cccoeiiiinl, e e ettt e e e e e 1
38 106769 Needle BEaring ...t 1
139 6663 SBAI .t 1
40 6658 Beanng RaCe ..ot 1
M 908002 NYIOK BOIt 1/4-20 X 5/8 ... et 4
42 6659 Rtainer .. e 2
43 114881 Clutch Plate & FaCING ... ..cueeiii e e 1
45 106695 PUSR-ON RING ..ot 1
47 920081 LOCKWaShEr 174 ... .. e 2
48 113108 PTO HOUSING ROG ..ot 1



66

SECTION 13 - SEAT AND DECALS

¥|w(3\}\ft \3~‘

1563A

Tractors &Riding Mowers

Figure 13-1 Seat




ITEM

PART
NUMBER

SECTION 13 - SEAT AND DECALS

DESCRIPTION QUANTITY

© 00 NO O WN =

- ed 4 0 4 e
O Ok WM =0

17
27
28
33
34
35
36
37
38
39
40
41

113985
110920
926694
920082
915112
920008
908018
112478
108889
106449
114267
932008
908018
105503
915662
112744
112745
913464
920038
915662
908019
915662
114496
114343
915661
920007
908006
114344
114345

Figure 13-1
SEAT

Seat ................

Washer 5/16 SAE
E.S.Nut5/16-18 ..
Bolt 5/16-18 x 1 ...

Spacer .............



68

SECTION 13 - SEAT AND DECALS

00 NOT OPERATE WIIN
BATTERY DISCONNECTED,
DAMAGE TO ELECTRICAL
SYSTEM WILL RESULT.

]
25/

PARKING
BRAKE

70 ENGAGE:
+DEPRESS PEDAL
+HOLD LEVER UP
* RELEASE PEOAL
10 DISENGAGE :
- DEPRESS PEDAL

OWNER'S
HAND PUSH ONLY PACKAGE

Decols

OWNER'S
MANUAL

1564A

Tractors & Riding Mowers

Figure 13-2 Decals




SECTION 13 - SEAT AND DECALS 69

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-2
DECALS
1 117498 Decal-HOOd RH ... e X
2 117499 Decal-HOOd LH ....oooi e X
3 112670 DeCal-Danger ..........coo.iiiiiiiii i 1
88093 Decal-Danger German ..................cooeeiiiiiiiiiiiil e, 1
88094 Decal-Danger French ..ot 1
88095 Decal-Danger DULCh ............coiiiiiiiiiiii e 1
4 114621 Decal-Europe NOISE ..........coouiiuiiiii e 1
5 111960 Decal-PTO CIUICh .. ... e 1
88081 Decal-PTO Clutch SYmbOl .........c.oiuiiii e 1
6 112168 Decal-Lift ... 1
88067 Decal-Lift German .............. e 1
88066 Decal-Lift French ........... e 1
88068 Decal-Lift DUICh ... ... 1
1 8 113909 Decal-Motion CONMrOl ...........coouiiiiiiit et 1
88263 Decal-Motion Control GErMaN .................oiiuieeii e 1
88264 Decal-Motion Control FrenCh - ..............iuiieii e 1
88265 Decal-Motion Control DULCH .............coouiiiiii e 1
9 117760 Decal-Rear Fender TORO ...........co.oviiuiiiniii e 1
10 111534 Decal-Hi-Low Shift 8-Speed .............c.iiiuiiiiiii e 1
1 117509 Decal-Hood Front TORO ...........iiuniiitiii e 1
12 OWNEI's MAaNUEl ........ ...t 1
13 807727 Loose Parts Package 518-H ............ccouuiiiieiiiiiie e X
14 119230 Decal-Front Panel ................oooiiiiiiiiiiiii e 1
88266 Decal-Front Panel German ...................oouiuiiiueiiis e 1
88267 Decal-Front Panel French ..............coooiiiiiiii e 1
88268 Decal-Front Panel DUtCh .............c..oiiiuiii i e 1
15 118530 Decal-TORO NamepIate .............ccouuiiiuniiin i 1
16 116544 Decal-Rear Hood .................. e e e ettt 1.
88269 Decal-Rear HOOd GEIrMAaN ...............oiiuuiiiuniiii e 1
88270 Decal-Rear HOOd French ............coooiiiiiiiiiiii i 1
88271 Decal-Rear Hood Dutch .................. e 1
17 114133 Decal-Indicator Lights 518-H .............coouiiiiiii i 1
88272 Decal-Indicator Lights 518-H GErman ....................ccoueuuuiiisiiiee 1
88273 Decal-Indicator Lights 518-H French ...................cooooiiuiiieieiis e 1
88274 Decal-Indicator Lights 518-H DUICh .................oooiiiiieiis e 1
18 118550 Decal-TORO POWET PIUS ...........oiuiuiiiiii i 1
19 116445 Decal-Parking Brake ................c.oooiiiiiiiiiii i 1
88278 Decal-Parking Brake GerMan ..................co.ooiiiieiiiie i 1
88279 Decal-Parking Brake French ..o 1

88280 Decal-Parking Brake DUtCh ..ot 1



70 SECTION 13 - SEAT AND DECALS

(o]
D0 NOT OPIRATE WIIH / N
BATTERY DISCONNECTED, 25

OAMAGE 10 ELECTRICAL
SYSTEM WILL RESULT.

HYDRO

POWER
TORO PLUS

SELECTOR

-

GEAR SHIFT

PARKING

BRAKE OWNER'S / ——
HAND PUSH ONLY

TDePRise pEoaL oo gt —_— 13 PACKAGE o ]
-howoteven u> Y] N NN 1N | I Pt WNER S
s / V74 MANUAL
» DEPRESS PEDAL 0

26 :
/ NSMISEION 01 tach A-Mati 2

oll

Wheel Horse 12

Wheelllorse DQ,Q“&\S 1564A

Tractors & Riding Mowers

Figure 13-2 Decals



SECTION 13 - SEAT AND DECALS 71

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-2
DECALS
20 115197 Decal-Attach-a-MatiC .........oiiiii i 1
88160 Decal-Attach-a-Matic GEeIMaN ...........ooieiiiii e 1
88161 Decal-Attach-a-Matic FrenCh ............coiiiiiiiii e 1
88162 Decal-Attach-a-Matic DUICh ... ..o e 1
21 116235 Decal-Danger ..........cooiiiiiiiii i e 1
22 802695 Plastic TraCtor COVEI ... ..ttt e e X
23 115398 DeCal-MaintenanCe .........o.iiiiiiii 1
88064 Decal-Maintenance German .............cooiiiiiiiiii e 1
88063 Decal-Maintenance FrenCh ... .. ..ot 1
88065 Decal-Maintenance DUICh ...... ..o 1
24 111926 Decal-Electrical SyStem .........cciiiiiiiiii i 1
88121 Decal-Electrical System German ............ooiiiiiiiiii i 1
88122 Decal-Electrical System French ... ..ot 1
; 88123 Decal-Electrical System DUtCh ... 1
25 104955 Decal-Uni-Drive ... 1
26 116446 DeCal-Do NOt TOW ..t e e e 1
27 112679 Decal-Transmission Ol ......coeiiiii e 1
28 114296 Decal-Seat Lifter .........oiiiiii i 1
88087 Decal-Seat Lifter German ...........coiiiiiii i 1
88088 Decal-Seat Lifter FTONCh ......oiii i e 1
88089 Decal-Seat Lifter DUICh .........oiiiii e e e 1
29 117511 DeCal-HYArO ...t 1
30 112403 Decal-Vin Tag OVerlay ........c.ouiniiiiii i e 1



72 TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS [BODY SIZE Torque Torque Torque Torque
In. Thread -
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
Manufacuters merks mey vary. 1/4-20 5 6.8 8 10.8 10 136 12 16.2
Three-line markings on heads shown -28 6 81 10 136 14 19.0
below, for example, indicate SAE Grade 5.
5/16-18 1 15.0 17 230 19 258 24 325
-24 13 176 19 25.8 27 36.6
) 3/8-16 18 244 31 420 34 461 44 59.7
-24 20 271 35 475 49 66.4
@ @ @ 7/16-14 28 38.0 49 66.4 55 746 70 95.0
-20 30 407 55 74.6 78 105.8
1/2-13 39 529 75 - 1017 85 115.2 105 1424
-20 41 55.6 85 115.2 120 162.7
9/16-12 51 69.1 110 1491 120 162.7 155 2101
-18 55 74.6 120 162.7 170 2305
SAE tor2
5/8-11 83 1125 150 203.3 167 2264 210 2847
-18 95 128.8 170 2305 240 3254
3/4-10 105 1424 270 366.1 280 3796 375 5084
-16 115 155.9 295 400.0 420 5694
7/8-9 160 -216.9 395 5355 440 596.6 605 820.3
SAE6or 7 SAE 8 -14 175 2373 435 589.8 675 915.2
1- 8 235 3187 590 799.9 660 8948 910 12338
-14 250 339.0 660 8948 990 13422
FUEL LINE

50’ bulk fuel line ID 250 x OD .550nr. 112570

FASTENERS

* All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
* All carriage bolts GRADE 1 unless otherwise noted. -

*In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel - 6 cans, order nr. 8-0311

Red Enamel - Quart can nr. 5340 (Non-aerosol)*

Beige Enamel - 6 cans, order nr. 8-0321  °

Black Enamel - 6 cans, order nr. 8-0334

Pewter Metallic Enamel - 6 cans, order nr. 8-0335
Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel - 6 cans, order nr. 8-0336

Pewter Gray Enamel - 6 cans, order nr. 8-0337
(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel - 6 cans, order nr. 8-0338

Pewter Gray Enamel - Quart can nr. 5347 (Non-aerosol)**

* Thinning - use automotive enamel reducer with zylol (slow drying time) or toluol (fast drying time) - no mineral spirits

** Thin with zylol




Product information and specifications are shown herein as of the time of printing.
Wheel Horse Products, Inc. reserves the right to change product specifications,
designs and standard equipment without notice and without incurring obligation.

N Tractors & Riding Mowers

Printed in Belgium





